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i 1z B. General information

7R T RE IR IR E

4 % Name .
FH L G\uangdoig ‘Dldu\ NeYv Energy Co., Ltd.
Applicant JRAERETRKEED L REAE 256 5
H 4k Address No.25, Dongdabei Street, Shatou, Chang'an Town, Dongguan City,
Guangdong, China
. SR E R REVR A IR A
# 7 Name Guangdong Didu New Energy Co., Ltd.
IARERRETKZED ARG 25 &
o M3k Address | No.25, Dongdabei Street, Shatou, Chang'an Town, Dongguan City,
R Guangdong, China
Manufacturer B, iE wE A pengguoping@tidoolightin
13332669262 :
Phone number Email address | g.com
M ik Website | www.didubattery.com
4 % Name EIN KB & o B A PR E
WA 2 = Shenzhen Tiansu Calibration and Testing Co., Ltd.
n FEERITRRREAAE 2 5
aboratory H#3k Address | No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong,
China
HE4H | EEFEBA BERT | oy
Sample name | Lithium ion Battery Pack Sample model
Bl EE T M ks
. /
Classification Li-ion Battery Trade mark
A fE o IR LI NS
Ratings 51.2V/300An/15360Wh Shape of sample | Approximate Cuboid
A AT 8 BAE (REftregFM) (F7RHBEIT1) 383 %
Test standard | UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/AmeWn 38.3
&R B A H 2
Date of issue 2023.12.14 Test date
/
. ° s V
6 A T y
Tested by Reviewed by
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B BH Rk Sample description

B B, 2
Cell Battery
i
Model FP58146410A GX
AR R 3.2V 51.2v
Nominal voltage ' '
BRAE
Rated capacity 300An 300An
7 R o 3.8V 576V
Limited charge voltage ' ’
h
Cut-off voltage 2.0V 43.2v
R VE 7 B LU
Standard charge current 40A 60A
7V T B LU
Standard discharge current 40A 60A
RARE B EA 200A 00A
Max continuous charge current
A F A R 400A 200A
Max continuous discharge current
. Rﬁ—. 387.29%145.80*57.63(mm) 650.00%470.00*454.00(mm)
Dimension
EE
Weight 6.188kg 131.071kg
B AN

Cell numbers

16PCS, (16S 1P)

om =
Test conclusion:

TR EHEEA RN ERAES, KEKSE (RRMFEFM

PR R EK.

The Guangdong Didu New Energy Co., Ltd. submitted samples are tested according to UN "Manual of Tests and Criteria

(B 7 HmEBAT 1) 383 TR, MWAERFS

ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3. The test results comply with the relevant requirements of the standard.

TR -
Revision note :
N/A

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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MR EEE Test summary

] MR T E Sample No. it
Clause Test item [ ATE R Conclusion

. i 3t
TA & Z L Altitude simulation R
Pass
. 1
T2 ¥ R ¥ Thermal test I
Pass
h \ibrati ik

T3 % 511 Vibration BO1#-B04#
Pass
1 3T
T4 w4 Shock I
Pass
o . iR

T5 41 #6548 % External short circuit

Pass
T6 # # /% /£ Impact/Crush CO1#-C10# Pass

T.7 i & 7 = Overcharge BO5#-B0O8#
Pass
T.8 5% %1 3% * Forced Discharge C11#-C30# Pass

. B4 Notes:

AE— TR AHT ST ERAR A

BO1#-B02#, BO5#-B06#
' Batteries at first cycle in fully charged states

A 25 TR ARG A TR A

BO3#-B04#, BO7#-BO8# . o
Batteries after 25 cycles ending in fully charged states

K% — A ek L R A J5 BO%IR T 2B R A B L

CO1#-CO5#
Cells at first cycle at 50% of the design rated capacity
COB#-C10# H 25 A Fe i e B B 5 50% 1T A E A E R A WY L
Cells after 25 cycle at 50% of the design rated capacity
hE— AN 2B 5 5 A B R A Y B
CA14-C20# HE—A ﬁﬁk%ﬂgﬂlﬁmiﬁk%ﬁ Y E it
Cells at first cycle in fully discharged states
3 N2 Z I—¢ > N ~/7§ E N
ot G308 H 25 TR B A AR AR A B i

Cells after 25 cycles ending in fully discharged states

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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¥ 5% B g Photos

Photo 1 H##i4lF & Front view of battery

Photo 2 =4 % @ Back view of battery
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¥ 5% B g Photos

Photo 3 #7445 Label close-up
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¥ 5% B g Photos

Photo 4 ®.F & Front view of Cell

Photo 5 #.i % & Back view of Cell
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WA )F Test procedure

/INE e B L AL S TR T AT IR T1 £ T5, R T6 Fo T8 RLME /A A i B 38 o v it s LAt 4L

Procedure
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be conducted
using not otherwise tested cells or batteries.

REBRKBE TR ITH:
FEH L= (Mi—M2) /M1X100%
AF M EZRRIHFTE, Mo 2BRREWNHE. WREMRKTEL TERAFEKE, ALY “TREREK” »
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M1—Mz2) /M1X100%
Where M: is the mass before the test and M2 is the mass after the test, when mass loss does not exceed
the values in Table below, it shall be considered as “no mass loss” .

B M E M RERKRE
Mass M of cell or battery Mass lost limited
M<A1g 0.5%
1g<M=<75¢g 0.2%
M>75g 0.1%

T1: BEHEH: Altitude simulation

I AT B N JE A F T HIRT 1.6 TiaA3f5iEE (20£5) C THKED 6 /e,

WRELR. THA. TRE. TREPLRK, AEEMBEMREMAERRERTEEENNTHERTR
— AR AT 90%, W FEMANFEX —E R, AXBEENERTEA T TaMBE RS R R B EbA.

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature
(20 £5°C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

T.2: #@EWNR: Thermal test

REwmbf AN A ERRBESFT 7222 CHEAHTHERESD 6 Ao, BEEFAERREBEEFT-40L2CHEHTF
HED 6/, AAMEIRRIREZ MR AR EEEY 30 24, WRFEZH#T, TR 10K, BEERIFRREH
fo e W AR AR R E (204£5) ‘C T ik 24 /Nete T AR mbfre s, RETHmARBENHEEDLNA 12 NEf,

WRTER. LHA. TEE, THERTEK, AHEMAREMR B AERR W TBEEETNTHERTX
—IRI B R 90%, EfrE AN G X —ERK, FRAEENERSEMT T KR AR IRD B fod d

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WA )F Test procedure

T.3: 3#&3zh: Vibration

B A RETRANFE, ERERETRERBMR W URTRERE SRS RALZEZEY, X
HEA T H2ZE 200 #Hk, BFEHET HZ, BEANI5 08, T—RALBAG A THEENE ML R T LN E—THE
E#T12K, BREAH I . HF— MR T EHLAGHEEE

A HAMETHE, TERETR 12 Trme i e d (mibf N EbE), foxf 12 TEREAWEME (KR &
L) B BT A

AN B T HETTE, RFAIGNHRAMEE, AEAEXLE 18 #%. KEHREBHRFEZ0.8EX (R
1.6 2XK), HEWMEERRAIEZILE 8 gn(MEL N 50 #%) . KRmAImiE ERFFE 8 gn HEIMEH fwE| 200
ik

MAMEMAE: NTHEITWE, R gn WK AWEE, BRMEAE 18 #H%. AEKREBHRFTE 0.8 ZX (BRE
1.6 ZXK), HAHWMAXREERAMEELE 2 gn RN K 25 #%) . FRAmEERFE 2 gn HEHMEHE mE 200 #
%

WRARFRRARELER. THA. TMRE. THRFPLTRK, AEE M ARRb B AEaS =N EEL R L
IR B 5 AL B AR B T B B JE SN T AT X — IR AT B R 90%, B n B B A AR TNE K, K L JE B B RO IE R
TR A BRASH R B fo

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of
8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is increased to 200
Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90 % of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

T4:. Y%#: Shock

R wdfrmpd A REXEREARRI L, XEXEEENMAREHMEANTETLET,

BAEMME Z HAAEZ 150 gn fufior REntE 6 BV B . T8, AREMAEZRAMEE 50 gn
Fufow B bt 18] 11 ZAD B BRI .

FANEMNEZHEREFEHRAMEETRTEMAN T E. DN EMA R oT LR 6 2, AZ & Ak
mEgatE 11 20, UTARATHESENRKRRERAIEE.

BN EMEIEMATE =N EAEEN AR ER AL RN ERTOEX Z R &, BEEARTHEX Z R &,
BHEZZ 18 ki,

WRLSR. THA. TRE. TRRFEIRK, FEE MAREMREEAERREHTEEETNT HAE#TR—
KA E M 90%, e FET —ER, AXEENERTERN T EAMERSH AL E b B A,

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WA )F Test procedure

11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below
are provided to calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Small batteries Acceleration (g,) = (100850) 6 ms

mass#*

whichever is smaller

50 g, or result of formula

11 ms

Large batteries Acceleration (gn) = (30000)

mass*

whichever is smaller

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

T.5: 4 ¥4 % . External short circuit

TR R A, NAR— B ENEE, EARINENEERRHNEEIRE (5714) C. XEEFEH
KA RAT B B A By AN, T X A RS e B R m DUTF R FiD 5o an Mk AT AR 0P, U/ D o e /N A
MAWHEERHELED 6 NoF, AB@EMf/NE b AnFERELED 12 A, K5, BHAEEBERLE (57+4) C
FUHTEZ RS EE/NT 0.1 RO A& 4.

KRB AR R A TR EE | (57+4) CREH#AEE D 1 /06, HEARBMAWEL T ZIRE KGR
REFHAAENRGRABH 02— HRFRTZHE. EHFEENBRNEELNEDEY THREE.

WRITI/ETEIT 170C, FEAERRLER S RIARE 6 Nt W LMA. TRAE, TRK, @i s mdilFe K
TEK.

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 £ 4 °C, measured on the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 *
4 °C shall be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature has
returned to (57%4) °C, or in the case of the large batteries, has decreased by half of the maximum temperature increase
observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

T.6: #E3/3F & Impact / Crush

BEGEATEAT/NT 18.0 ZXWEAEF EH) Impact (applicable to cylindrical cells not less than 18.0 mm in
diameter:

AR MBI E TELEN AT L, — 1R 316 AL GFMEEAERET O, MEHEE 15.8 2X+0.1 X,
KEZD6EX, EARKHWRT, RoF2KkF, $—3H 9.1 Tm+0.1 TRNEEN61+2.5 EXFABKEINE
FIRERXL, EA-NMFERAEEN. XEGEEUARINETRERETE USRS, EEHEREEA T RES

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WA )F Test procedure

BEXFXELTE 90 EET.

BXEETWAE, N FERE P EEREAFF CNER15.8 EXL01 EXTHAENIHEL., K
BREZ—KES.

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1 mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact.

BEGGERTHRER., $2, E7/duebfm a4/ T 18.0 Z X E A = #) Crush (applicable to prismatic, pouch,
coin/button cells and cylindrical cells less than 18.0 mm in diameter):

MR T MK ET N FEZEHFE, FEAEZRF WA, £EF - MERELNEEAAN 1.5 EX/P., HFEFE

#AT, BEHAUT=FELZ—:

(@) #mky /1 EILR 13 T4 +0.78 T 44

Blim: F—ANEEAE 2 ZRWBEN S, EERETHEALE AT JiE.

(b) . HpyEETREZED 100 ZH; =K

(c) ®E kR4 8 & 19 50%=R LU £,

—BRERAEN. %ET%WO%ﬁﬁié,ﬁ%%i%ﬁ&%ﬁ?&%sm,ﬂﬁ%%&ﬁo

R AR TV B4R 3 Wt 0 AN B LB — T o AL/ T R R A B P 2B R T o B Y W R M A B R

A ARERMR TR ARG ER . AENAENE 6 /N, KRN EAZ A LR e e TR
HWHAT.

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options below
is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17 MPa is
reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50 % or more of its original thickness

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by at
least 50 % of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be crushed
by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further 6
h. The test shall be conducted using test cells or component cells that have not previously been subjected to other tests.

R TIEET R 170C, HEARBIEFRARE 6 N WK, THER, TARK, it iR & K5
XK.

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly and no fire during the test and within six hours after this test.

T7: i &t H#: Overcharge

FHEBERSAEFAETEVNNRAREAEERGTE. RBRHR/NEELT:

(@) HlEHANNAEEETAT 18 RE, KRR NEENZEMARATEBENFTER 22 RAFAZ FHRANE,

(b) #lEHAENMAEEEAT 18 that, RBARIDEEN HRATBEEN 1.2 .

Ao ML B T HAT . BEAT IR AV S (8] B2 24 /NEY

reEdirERRERPRRRE 7 RATHEEK, TRK, BIFEeRTEX.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WA )F Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18 V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) when the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T8: #E#|# H#.: Forced discharge

BEABBEETRRE TS 12 R AR IR EIHFAEREBRETHEBF S N RALEERGF 4 TRAME.

KT8 L K /N A A B A R P B R e EL e B BR, T A e R B LU . AT B AT RR AR KL, A LB ] (VNE)
R % T R4 R 58 R LA IR 3 B (5 .

JR L BT A L L i A IR R P AR 7 R AR, AR, B A ARTIEK.

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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38.3.41 | T1: &EEHEH: Altitude simulation P
MK ¥ Before test MK 5 After Test BEERE 6| 4 B R
Rome p— o o | R B oy | it R
Sample No. | HFH#REM: | Frag | HFEREM: | FraE ass loss Test result
Mass Voltage Mass Voltage (%) (%)
B1# 131.071kg 55.73V 131.065kg 55.58V 0.00 99.73 (o]
B2# 130.881kg 55.58V 130.880kg 55.32V 0.00 99.53 (0]
B3# 130.549kg 55.74V 130.540kg 55.47V 0.01 99.52 (@]
B4# 130.765kg 55.62V 130.760kg 55.46V 0.00 99.71 (@]

i z: WKER “O” RERAZZMAL LR, THI, TRE, THER, TEK.

Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.2 | T2: mEMNKX: Thermal test P
MK B Before test MK B After Test FEH % FlowE
#&%% 2 o = v o o M | Residual OCV MK 4 R
Sample No. HEREM | Frak | HEAEM | FRak ass loss Test result
Mass Voltage Mass Voltage %) (%)
B1# 131.065kg 55.58V 131.064kg 54.21V 0.00 97.54 (0]
B2# 130.880kg 55.32V 130.877kg 5417V 0.00 97.92 (0]
B3# 130.540kg 5547V 130.537kg 54.25V 0.00 97.80 (0]
B4# 130.760kg 55.46V 130.753kg 54.34V 0.01 97.98 (0]

HEAwAhzg. WXL

“O” REARZMAT SR, THR, THE, THHE, TR

Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.3 | T.3: 3k#I: Vibration P
K ET MR & e
Eap - = Before test After Test R $isk Rl B J& it
Samole No Mass loss | Residual OCV Test
PeTNO- | womeEM | FBEE |H#HEREM | FHBEE ®) ) result
Mass Voltage Mass Voltage
B1# 131.064kg 54.21V 131.060kg 54.02V 0.00 99.65 o
B2# 130.877kg 5417V 130.876kg 54.01V 0.00 99.70 o
B3# 130.537kg 54.25V 130.535kg 53.87V 0.00 99.30 0]
B4# 130.753kg 54.34V 130.752kg 54.02V 0.00 99.41 0]

HpAb A MRER “O” RERAZZNRALSRT, LHA, LHE, THHE, TEK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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38.3.44 | T4:. ##&: Shock P
IR A MRk 5 [y
B Before test After Test HEM ;P%.'J FHJE MR 28 R
Sample N ——— = Mass loss | Residual OCV Test
ampie NO. | # & B & My i == & FRE M2 & E ) %) result
Mass Voltage Mass Voltage
B1# 131.060kg 54.02V 131.060kg 53.91V 0.00 99.80 (0]
B2# 130.876kg 54.01V 130.868kg 53.91V 0.01 99.81 (0]
B3# 130.535kg 53.87V 130.535kg 53.63V 0.00 99.55 (0]
B4# 130.752kg 54.02V 130.748kg 53.93V 0.00 99.83 (0]

i z: MWRKER “O” RERAZZMAL LR, THI, TRE, THER, TRK.

Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.5 | T.5: sE /A% : External short circuit P
B EHT &R E R R Test result
Sample No. Max external temperature (°C) IR 2
B1# 57.5 (0]
B2# 58.3 (0]
B3# 58.2 (0]
B4# 571 (0]

HEpAbre: WRER “O” REAZZMATAK, THEHE, TLEK.

Supplements: Test result "O" decides that the test no disassembly, no rupture, no fire.
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38.3.4.6 | T.6:%/E Crush p
E A AR QTR a0 3 Mk 2 R
Sample No. Max external temperature (°C) Test result
C1# 243 0]
C2# 23.6 O
C3# 24.7 0]
Ca# 23.9 0]
C5# 24.6 0
Co# 23.5 0]
C# 24.4 0
C8# 23.6 @)
Co# 241 0]
C10# 23.6 0]
HAAN A MRER “O” RRAZZMALMEE, THE, TLEK.
Supplements: Test result "O" decides that the test no disassembly, no fire.
38.3.4.7 | T7: i /% 7 #:Overcharge P
GaTE R MRk 2 G o Mk 4
Sample No. Test result Sample No. Test result
B5# 0] B7# (0]
B6# 0] B8# (0]

HErh g WRER “O” REAZZMKXTHE, TRK.

Supplements : Test result "O" decides that the test no disassembly, no fire.
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38.3.4.8 | T8: ##|# = :Forced discharge P
e ik % 2 HERD ik %
Sample No. Test result Sample No. Test result
C1# (0] C21# (0]
C12# (0] C22# (0]
C13# (0] C23# (0]
C14# (0] C24# (0]
C15# (0] C25# (0]
C16# (0] C26# (0]
C17# (0] C27# (0]
C18# (0] C28# (0]
C19# (0] C29# (0]
C20# (0] C30# (0]

HAAE: MRER “O” REAZZNRALAEE, TRK.
Supplements : Test result "O" decides that the test no disassembly, no fire.
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= %A
STATEMENTS

1. ARG AN AL & TR
The test report is invalid without the official stamp of Tiansu.

2. BRAELMEAS, TUNLEIINKHAIE 0N B HH RN = EERRSE T FHL AR,
This report shall not be copied partly without the written approval of Shenzhen Tiansu
Calibration and Testing Co., Ltd.

3. AMELMEA. FEARALMAZSL T

This report is invalid without the signature of the approver, reviewer, and tester.

4. PERik. A4 B, B, Wk, SUEMERY X ERNRE B TR
The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

5. ARENGHEALHFEH K.

The test report is valid for the tested samples only.

6. FERERAMEFEREHFEARME, ALREFHHEASZHEAR,
Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

7. ARMFEEA RN, LTREHEZ BRI RA ELN LR,
Objections to the test report must be submitted to Tiansu within 15 days.

—— End of report —
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